WENS/ 03—CUR. DODGE RAM DUALL'.Y BOARD
— DRILLING INTD POOY AND FRAME IS RFQUIRED,

USIALANGN  QTY, DESCRIPTION
EARDS ST 1

DUALLY BOARD 1 ORVER & 1 PASSENGER

STONE GUARD 1 LEFT & 1 RIGHT
3/8°x1 SELF TAPPING SCREW
$1403/4" SHEET METAL SCREW
1/4x3/8° SQUARE HEAD SCREW
1/4-20 HOX NUT

END CAP 1 LEFT & 1 RIGHT

- DO -

oI, DECRIFION

S718°CuP- NJUT

8/16° 3/4° BOLT

8/16-18 HEX WASMER KEAD NUT
AAT BRAOET, AL74

FLAT BRACKET, FL73 D&P

MORIZUNTAL BRACKET. 11 1/2°, 3124F
HORIZDNTAL BRADCET. 17 1/4°, 3124C
#14 X 3/¢ TEX SCREW

onnasgBa

|m;.m uls'M°1ﬁum-'ﬁm-mrMM‘£mm|

I\

-

P by o
-1 /’
P o e e - &
B e i )
iLZy § 1< s INSTALL END CAP TO BOARD %%
@ BOX SRACKET | QCATION : S S WITH 3/8° SELF TAPPING BOLT
|
- 17 1/4™ HORIZONTAL
)
wwtnngwmmosm sy BRACKET
(ORVERS SIDE SHOWN) 11 1/2° HORIZONTAL
BRACKET
@ FRONT BRACKET MOUNTING

BRACKET ASSEMBLY
ASSEMBLE WITH S/18" BOLTS

MOUNT THE ANGLE STRAP TO THE
REAR BRACKET ONLY

S

MOUNT AT LOCATION SHOWN AT @ ‘

PREORILL A 5/16” HOLE NEAR THE END OF THE

FRONT CROSSBRACE, SUDE NUT CUP INTO END OF

CROSS BRACE AT BRACKET LOCATION

BRACKET ASSEMBLY MOUNT TO BED, ASSEMBLE WITH

5/16" BOLTS, NUT CUP AND f14 SELF ORILUNG SCREW
REAR BRACKET MOUNTING

MOUNT UKE THE FRONT BRACKET, BUT USE 2 f14
SCREWS TO MOUNT TO THE BED AND MOUNT THE ANGLE
STRAP TO THE SPRING MOUNT WITH 2 §14 SCREWS

USE FOR FRONT BRACKET
/4_

USE FOR
REAR BRACKET

BED
(9]
1
) ©
o
SEDE TO BRACKET

WITH BOARD LEVEL TIGHTEN

ALL LOOSE BOLTS

REAR BRACKET SHOWN

Choose reliable running boards offered on our website.


https://www.carid.com/owens/
https://www.carid.com/running-boards.html

